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ADMITTING ORDERS

· Please admit  to ICU under the service of ________________________

· Diagnosis: Diabetic Ketoacidosis

· NPO

· Monitor vital signs every hour

· Monitor I and O hourly and record in flow sheet that includes clinical parameters, fluid and electrolytes, laboratory values, and insulin therapy.

· Hook to cardiac monitor and O2 inhalation/nasal cannula.

· Insert foley catheter aseptically and hook to hospicare bag.

· Request for: CBC, RBS, Na+, K+, Cl-, BUN, creatinine, serum/urine  ketones

· ABG

· Blood culture and cardiac enzymes, if necessary (to look for precipitating event for DKA)

· Urinalysis

· Chest x-ray (PA/lateral)

· 12 L ECG

· Start IV access with large gauge needle or insert central line for CVP monitoring.  Monitor for signs of fluid overload by CVP monitoring and by auscultation of the lungs.  

· During the first hour of treatment:

· Give 1.0 L 0.9% NaCl IVF (Normal Saline) per hour initially (15 cc/kg/h).

· If serum K+ is <3.3 mEq/L, hold insulin and give 40 mEq of KCl per hour, assuming adequate urine output,  until K+ is >/= 3.3.

· If serum K+ >/= 5.5 mEq/L, do not give KCl but check electrolytes on the second hour of treatment, then, every 2-4 hours until stable.

· If serum K+ >/= 3.3 but < 5.5 mEq/L, give 20-30 mEq of KCl in each liter of IVF.

· Give a bolus of regular insulin IV at 0.15 units/kg, followed by a continuous infusion of 0.1 unit/kg/h via insulin drip (100 units regular insulin in 100 ml PNSS).

· Take capillary blood glucose (CBG) hourly.  

· Assess need  for bicarbonate.  For ph <6.9, consider giving sodium bicarbonate, 100 mmol diluted in 400 ml sterile water to run at 200 ml/h.  For ph 6.9-7.0, consider giving sodium bicarbonate, 50 mmol diluted in 200 ml sterile water to run at 200 ml/h.  No  bicarbonate is necessary if ph > 7.0. 

· During the second hour of treatment:

· Continue normal saline at approximately 1 L/h.

· Adjust KCL supplement in fluids to maintain serum K+ at 4-5 mEq/L.

· If the serum glucose drops to <250 mg/dl, change fluids to 5-10% dextrose with saline.  The serum glucose level should not be allowed to fall to <250 mg/dl during the first 4-5 hours of treatment.

· If serum glucose does not fall by 50-70 mg/dl in the first hour, double insulin infusion hourly until glucose falls by 50-70 mg/dl/h.

· During the third and subsequent hours of treatment:

· Adjust infusion rate of IVF based on the patient’s state of hydration (4-14 ml/kg/h).  Change to 0.45% saline if the patient is euvolemic and hypernatremic.

· Continue to adjust KCl supplement in fluids.

· Continue insulin infusion as long as acidosis is present.  After resolution of DKA (glucose <200 mg/dl, anion gap <12,  ph is >/= 7.3, or the serum bicarbonate is >/= 18 mEq/L), if the patient is unable to eat, continue the insulin infusion and supplement with SC regular insulin every 4 hours based on the blood glucose level.  When the patient is able to eat, initiate a multidose insulin regimen and adjust as needed.  Continue IV insulin infusion for 1-2 hours after SC insulin is begun.

· Continue to look for and treat precipitating cause.
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